
DISPOSAL 

v7 r 

OF SLUDGE 

AND WASTEWATERS FROM 

WATER TREATMENT PLANT 

THE ONTARIO WATER RESOURCES COMMISSION 

Water Management in Ontario 

29 

PUBLICATION 
NO. 29 



Copyright ProvisionS Restrictions on Copying: 

This Ontario Ministry of the Environment work is protected by Crown copyright 
(unless otherwise indicated), which is held by the Queen's Printer for Ontario. It 
may be reproduced for non-commercial purposes if credit is given and Crown 
copyright is acknowledged. 

It may not be reproduced, in all or in part, for any commercial purpose except 
urder a licence from the Queen's Printer for Ontario. 

For information on reproducing Government of Ontario works, please contact 
[...]
7.1 nietal 

Most sludges are difficult to dewater and cannot 
be very easily filtered. By conditioning the sludge, it is 
possible to effect some changes in the physical and chemical 
characteristics of the sludge solids so that !they become 
more filterable and made to separate more easily from the 
liquid. 

Sludge conditioning is a technique commonly used 
in the treatment of sewage sludges as a step to 
mechanical, dewatering. This is done by the addition of 
chemicals such as ferric chloride, either with or without 
lime and is known as "chemical conditioning". 

In! r!ecent years, some experimental and pilot plant 
studies have been conducted! by a number of, research workers 
to investigate the feasibility of sludge conditioning 
techniques! h!e!a!t treatment !and freezing and thawing. 
The details of these studies are discussed on the following 
pages. 

7.2 chemical Conditioning 

In the treatment sewage sludges, it is!!a common 
pra!ctice to treat the sludge solids with certain substances 
such as alum, ferric chloride, lime or polyelectrolytes as a 
pre!! liminary step immediately prior to mechanical 
These chemicals are known as conditioning agents" whi!ch are 
added a!nd mixed with the sludge in definite proportion! !5 based 
on the weig!ht of !drie!d solids fraction in th!!e slud!ç!e (38). 
Their main purpose is to change the characteristics of !the 
sludges olids by a complex mechanism sirr!Jlar to 
chemical coagulation so !that t!hey can more e!asi 
from !the liquid (36!), As a result o!!f the 
colloids and other finely divided particles dispersed in the 
sludge begi]!!!! to coalesce and form!; large pa!!!!rticles which, th 
turn, its and drain!:age character! 

Much of the work related to chemical conditioning 
of wat!erwoxks sludge! reported in the literature has dealt 
with th!!!e of slud!g!!e for!!: f!urt!!h!!!er !dewatering by 
filter pressing and vacuum filtration. 



.- 30 — 

For the treatment of waterworks sludge, lime, 
aluminium chlorohydrate and polyelectrolytes are the chemicals 
frequently mentioned Sankey (16) reported that sludge conditioned 
with hydrated lime produced excellent results subjected 
to filter pressing and vacuum filtration. He pointed out 
that the use of lime or: any other similar conditioning chemIcal 
added in some weight proportion of the sludge to be treated1 
had a tendency to give extra weight and become a portion of 
the filter cake thereby reducing the output of the plant 
In another case, the addition lime to the sludge obtained 
from the upf low solids contact unit helped significantly in 
vacuum filtration (11). 

In his work, Doe (35) found that the use of aluminium 
chlorohydrate prior to filter presstng helped to give more 
uniformly dried cakes that peeled off easily from the filter 
cloth. 

7,3 Polyelectrolytes 

During the recent years, there has been a growing 
interest in the application of polyelec-trolyt-es for sludge 
conditioning (39) (40) * Polyelectrolytes are a class of 

-organ ic compounds that are water—soluble and 
characterized by a polymer—type of structure. They have very 
high molecular weights that may be in the range of a few 
thousand up to well over one million They are used quite 
extensively for many applications such as conditioning agents 
for soils and in sewage treatment, as thickening agents in 
the sedimentation of clays and fine:ly divided mineral ores 
and also as coagulant aids in the purification of water 
industrial wastes, 

A revIew of the literature indi--cated that ther-e is 

only limited information available on the use of polyelectro— 
lytes in the treatment -of waterworks sludge. Sank-ey (16) 

mentioned that polyelectrolytes may yield better results in 
dewatering sludge by vacuum filtration but its cost did not 
justify its use. Benson and Thom--!!as (39) found tha-t poly- 
electrolytes were- more eff'--:ctive i-n sludges 
which did not respond to--- -tr-ea-tment with lime while in- another 
case, it was reported (11) that they did not improve the 



31 — 

filter! of alum sludge as well as lime. Doe (35) 

suggested that polyelectrolytes might be used to an advantage 
prior to freezing. 

Gauntlett (40) conducted an extensive series of 
labcratory experiments on a wide range of commercially 
available polyelectrolytes. He found that the most effective 
types of polyelectrolytes for dewatering alum sludge consisted 
of polyacrylamides and their derivatives. They seemed to 

enhance the drainage and settling characteristics of the sludge 
and with proper usage, improved its filterability He concluded 
that polyelectrolytes should have minimum! molecular weights 
of at least one million in order to yield satisfactory results. 
For the treatment of any particular sludge, the dosage and the 
type of chemical should be determined by! experimentatson. 

7.4 Heat Treatment 

Heat treatment is method which lias been 
studied as an aid to sludge dewatering A number of sewage 
treatment plants in Britain have reportedly adopted the 
Port! !!e!ous method as a prelude to the filtrat ion of sewage 
sludges (15) (18) (41) In this process, the raw sludge is 

heated to 360°F with s!team!!! i!!!n a heat exchanger for a!!!!!! period 
of 30 to 45 minutes. This helps to break down! the gel 
structure in the sludge and destroy some of its affinity for 
waterS After treatment, the sludge is: discharged to !deca!!nting 

vessels where the solids settle out very quickly and supernatant 
water is removed by decantation. The settled is further 

by means of filter presses!!. 

Palm (15) conducted some experiments on alum! 
sludges using is method of treatment. He foi;nd that hez!t 
treatment improved the settleab!iJ! ity of the sludge and its 
effect was dependen!!!!!t on th!!e s!team He concluded 
that the cost cf an extensive plant utilizing this type of 
treatment would be fairly expensive but with the use of heat 
rest!! ric!ted to sludge conditioning and! decantation, it may be 
worthy of consideration. 



— 32 — 

7.5 Freezing and Thawing 

When subjected to slow freezing, alum sludge under- 
goes physical changes and loses its gelatinous characteristics. 
Upon thawing, the solid particles, in the sludge, become more 
friable and settle out more readily, 

The first experiments involving freezing and thawing 
techniques were carried out on dewatering sewage sludges but 
Palm (15) applied the sa:me principles to the treatment of 
alum sludge derived from the waterworks at Whittle Dene and 
found some very startling results. He noted that there was 
a marked improvement: in the fiLltrability and settleability 
of the solids in samples: treated this manner. When 
subjected to: freezing tests, he found that the solids in the 
alum sludge settled out very rapidly to about 16 7 percent 
of the original volume in a matter of two or three minutes 
and a clear supernatant was produced while in the untreated 
sample, the solids settled to a final volume of 69 percent 
after 48 ]:rs. 

Afte:r freezing and thawing, the solids in the sludge 
become nore friable and more easily filterable. Palm 
reported that filtration was almost instantaneous using a 
vacuum filtration. He was able to obtain a filter cake 
having a solids content of 33.9 percent from a settled sludge 
with 20.2 percent solids. 

A detailed investigation was also carried out by 
Doe (35) on the application of freezing techniques for 
dewatering waterworks sludge, These were some of his 
conclusions based on results of his laboratory experiments. 

(1) Freezing changes the gelatinous characteristics 
of the sludge and renders it more filterable when thawed out. 

(2) Freezing t was critical. Rapid freezing 
produced very little change in the colloidal character of 
the sludge. Best results were obtained with a thawed sludge 
that has been frozen very slowly over a 2—hr period. 



— 33 — 

(3) The time that the sludge remains in 
the frozen state prior to thawing is extremely important. 
Sludge, thawed immediately after freezing, produced very 
poor results and therefore a minimum holding time of 15 

minutes was suggested. 

(4) Methods applied in thawing had no significant 
effect on the ultimate filtrability of the sludge. 

(5) Initial concentrations of solids in the sludge 
had no bearing on the: freezing process on its filtrability. 

Because the results of Doe's experiments were 
encouraging and indicated definite promise, a full scale 
plant was finally built to handle 4,800 gpd of sludge and 
then later extended to 11,000 gpd This is described by 
Doe et al (42) and it consists of three separate stages; 
preliminary thickening by slow stirring, retention for further 
sedimentation and then final dewatering by freezing. 

The sludge and wash water from the water treatment 
plant are collected specially designed 30—ft diameter 
octagonal tanks which are equipped with Here, 
the sludge is thickened from 0.5 percent solids to about 2.0 
percent solids. In the- second stage, the sludge is further 
thickened to 2.4 percent solids settling for a 
period in another tank. In the final stage, thickened sludge 
is transferred to a special freezing cell where it is frozen. 
The freezing cell is equ ipped with a liquid ammonia refriger- 
ation system. 

Each cellS designed to handle 150 ca ls of: sludge 
and is equipped with a series of vertical freezing tubes 
The process consists of two cycles, consisting of 45—minute 
freezing and then 45—minutes thawing. After the sludge 
is frozen, the flow of ammonia through the tubes is reversed 
and this causes the frozen sludge to melt. After thawing, 
the supernatant is decanted from the sedimentation tank and 
discharged into the river. 

The authors were convinced that the freezing technique 
was a feasible method of dewatering sludge at Stocks Filtration 
Plant. 



— 34 — 

As mentioned previously, Webster (26) suggested the 
use of freezing techniqes as a final step in hisi proposed 
alum recovery plant to reduce the volume of the acidified 
sludge before disposal, 



— 35 — 

8.0 CONCLuSIONS 

Sludge and other purification wastes derived from 
over 90 percent of the chemical coagulation plants in Canada 
and the united States are discarded by simply dumping into 
the streams or watercourses without kind of 
treatment. Although most of the tituents in these wastes 
are considered to be innocuous, large volumes of sludge 
discharged suddenly into a receiving stream nay have some 
far_reaching and significant effects, cause nuisance problems! 
and jeopardize the water quality for! its downstream users. 

With the future prospects for steadily increasing 
volumes of wastes being generated from water treatment plants, 
present practice of waste will no longer be considered 
as a satisfactory method particularly where the water quality 
becomes adversely affected for its downstream users. 

If sufficient land is available near the waterworks 
plants, lagooning is considered to be one of the cheapest 
method of sludge disposal. most of the land 

the vicinity of large population centres is becoming 
depleted and too valuable to use ftr this purpose. 

It is expected that liquid wastes will be dried and 
transported to another locality for ultimate disposal as 
landfillS Therefore, techniqtes involving sludge conditioning 
and sludge will become an important part of 
handling and disposal of waterworks sludge. 

Polyelectrolytes, particularly polymers with high 
molecular weights, appear to offer some interesting possibilities 
because they require very small Their selection, 
however, should be made only after a thorough experimentation. 

Sludge conditioning with heat treatment would not 
likely be considered economically at the 
time The application of freezing and thawing techniques 
would be somewhat more expensive than chemical conditioning, 
but this methodS !of!f!er_s some interesting possibilities, 
particularly for! in conjunction with an alum recovery 
process. 



— 36 — 

The feasibility of reclaiming alum from waterworks 
sludge for re—use in water treatment- be rather difficult 
to justify at most plants in Ontario because of the low cost 
of fresh alum. The savings in chemical costs achieved by 
alum recovery must be weighed against the costs of the 
necessary equipment operation. 

The disposal of sludge assume a role of greater 
importance with those who are actively engaged in pollution 
control activities and those are concerned with the design 
and operation of waterworks. 



— 37 

9.0 ECO?INIATI 

Serious consideration should be given to I!ld 
and incorporate sludge disposal as an integral part of the 
water treatment process • It is therefore recoil ended that 
some provisions be made in the design of any new water 
treatment plants for the installation of suitable facilities 
for the proper disposal and treatment of wastes by_products 
derived from water purification. 



— 38 — 

JR 1 ERENCES! 

1. Skeat, W, 0. 
MANUAL OF BRITISH WATER ENGINEERING PRACTICES 
3rd Edition, 596, W. Heffer & Sons Ltd., Cambridge, Eng. 
(1961) 

Mace, a. H. 
Disposal of Wastes from Water Treatnent Plants 
Pub, 73 (July, 1953) 

3. Aultman, W. 
Lime and Lime—Sludge Disposal 
JAWWA 22. 1211 (nec,, 1947) 

4. Black, A. P. 
Disposal of Softening Plant Wastes 
JAWWA, 41, 819 (Sept.!, 1949) 

5. Haney, P. D. 
Brine Disposal from Sodium Zeolite Softeners 
JAWWA, 1215 (Dec., 1947) 

6. Haney, P. D. 
Brine Disposal from Cation—Exchange Softeners 
JAWIi!, 41, 829 (Sept., 1949) 

7. Sanchis, J. M and Merrell, J. C. 
Studies on Diatomaceous Earth Filtration 
JAWWA, 43, 475 (July, 1951) 

8 • Task Group Report 
Diatomite Filters for Municipal Use 
JAWWA, 57, 157 1965) 

9. Gauntlett, JR. B. 
Waterworks Sludge — I 
WRA Ti? 38 Medmenham, England (Aug., 1963) 



— 39 — 

10. Almquist, F. 0. A. 
Problems in Disposal of Sludge and Wash Water for 
Connecticut Water Filtrataon Plants 

344, 1946 

11. Research Report No, 15 
Waste Alum Sludge Characteristics and Treatment 
N. Y. State Department of Health (Dec 1966) 

12. Dean, J. B. 

Disposal of Wastes from Filter Plants and Coagulation 
Bas ins 
JAWWA, 45, 1226 (Nov., 1953) 

13. Hall, H. R. 
Disposal of Wash Water from Purification Plants 
JAWt'th, 39, 1219 (Dec., 1947) 

14. Smith, F. !E. 

A Study of Sludge Disposal a!!t Water Purification Plants 
in New England 
JffrnMA, 62, 265 (Dec., 1948) 

15. Palm, A. T. 
fle Treatment!! Disposal of Alum Sludge 
Proc. Soc. Water Treat. & Ex. 3, 131 (1954) 

16. Sankey, K. A. 
The Problem of Sludge Disposal at the Treatment 
Plant (Manchester corporation Waterworks) 
J. Inst. W. Eng. 21 10 4, 367 (June, 1967) 

17. Babbitt, H. E. and Baumann, E. R. 
SEWERAGE AND SEWAGE TREATMENT 
8TH EDITION, 566, John WIley & Sons Inc. New York (1958) 

18. James, G. V. 
WATER TREATMENT - A Guide to the Treatment of Water and 
Effluents Pur if icat ion 
3rd Edition, 262, The Technical Press Ltd,, London (1965) 

19. Ash, R. V. 
The Great Eau Scheme: North_East Lincoinshire Water Board 
J. Inst. W. Eng. 20!, No. 7, 435 (1966) 



— 40 — 

20. Marshall, W. N. 
Converting Big Muddy" to a Soft, Clear and Pure Supply 
W. W. Engrg, 116, 52 1963) 

21. Tyldesley and Carver, 0. 1. 

Some Experiences in the Operation of a Treatment Works 

Inst. W. Eng. 20, No. 3, 218 (May, 1:966) 

22. Wilcock, E. and Sard, B. A. 
Design and Operation of Carmoney Water Treatment Works 
Faughan River Scheme - Londonderry PUC 

W. Eng. 18, No. 6, 477 (Oct., 1964) 

23 Collmn, P 0 M. and Gibb, 0. 
Design and Construction of the Fixby Water Treatment 
Works for the Wakefield and District Water Board 
J. Inst. W. Eng. , No. 6, 491 (Oct., 1964) 

24. Scott, G. R. 
Using New Materials and Adapting Old Ones 
W. W. Engrg., 115 455 (June, 1962) 

25. Roerts, J. M. and Roddy, C. P. 
Re—use of Alum Sludge at Tampa 

JAWWA, 52, 857, (July, 19:60) 

26. Webster, J. A. 
Operational and Experimental Experience at Daer Water 
Treatment Works with Specific Reference to the Use of 
Activated Silica and the Recovery of Alum from Sludge 